
 

 

July 2021 

Lake Winona 

Phosphorus Reduction Project 

(Total Maximum Daily Load) 
Report 

 

 



Lake Winona Nutrient TMDL  Minnesota Pollution Control Agency 

 

Authors and contributors: 

Emmons & Olivier Resources, Inc.: 

 Meghan Funke, PhD 

AECOM, Inc.: 

 Roger Clay 

Minnesota Pollution Control Agency: 

 Denise Oakes 

 Jim Courneya 

 Tim James 

 Dennis Wasley 

 Holly Christensen 

 Jim Ziegler 

 Mark Tomasek 

 Miranda Nichols 

 Daniel Olson 

 Bonnie Finnerty 

 Andrea Plevan 

 Marco Graziani 

 

Alexandria Lake Area Sanitary District: 

 Bruce Nelson 

 Scott Spranger 

 Scott Gilbertson 

 

Minnesota Department of Natural Resources: 

 Dave Friedl 

 Emily Sira 
[...]
TOTAL P    MG/M3 74.6 0.45 68.9% 196.0 0.05 94.1%

Segment: 1 South Winona

     Predicted Values--->      Observed Values--->

Variable Mean CV Rank Mean CV Rank

TOTAL P    MG/M3 75.0 0.45 69.1% 204.0 0.05 94.6%

Segment: 2 North Winona

     Predicted Values--->      Observed Values--->

Variable Mean CV Rank Mean CV Rank

TOTAL P    MG/M3 74.0 0.45 68.6% 183.0 0.05 93.2%



Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

53 

Table 26. Lake Winona TMDL scenario flow and phosphorus mass balance 

 

 

 

  

File: X:\Clients_State\172_MPCA\0088_Lake_Winona_TMDL\07_Modeling\BATHTUB models\Winona_2005-2014_goal.btb

Segment Mass Balance Based Upon Predicted Concentrations

Component: TOTAL P Segment: 1 South Winona

Flow Flow Load Load Conc

Trib Type Location hm
3
/yr %Total kg/yr %Total mg/m

3

1 3 ALASD 6.3 88.1% 665.0 89.1% 105

2 1 South Alexandria 0.1 1.3% 9.0 1.2% 100

3 1 Stormwater Basin 0.4 6.3% 45.0 6.0% 100

4 1 South LaGrand 0.1 0.7% 5.0 0.7% 100

PRECIPITATION 0.3 3.7% 13.7 1.8% 51

INTERNAL LOAD 0.0 0.0% 8.3 1.1%

TRIBUTARY INFLOW 0.6 8.2% 59.0 7.9% 100

POINT-SOURCE INFLOW 6.3 88.1% 665.0 89.1% 105

***TOTAL INFLOW 7.2 100.0% 746.0 100.0% 104

ADVECTIVE OUTFLOW 6.9 96.2% 519.1 69.6% 75

NET DIFFUSIVE OUTFLOW 0.0 0.0% 64.7 8.7%

***TOTAL OUTFLOW 6.9 96.2% 583.8 78.3% 84

***EVAPORATION 0.3 3.8% 0.0 0.0%

***RETENTION 0.0 0.0% 162.2 21.7%

Hyd. Residence Time = 0.0903  yrs

Overflow Rate = 15.2  m/yr

Mean Depth = 1.4  m

Component: TOTAL P Segment: 2 North Winona

Flow Flow Load Load Conc

Trib Type Location hm
3
/yr %Total kg/yr %Total mg/m

3

5 1 North Stormwater 0.3 4.7% 35.0 5.5% 100

6 1 Northwest LaGrand 0.0 0.5% 4.0 0.6% 100

PRECIPITATION 0.2 2.2% 8.5 1.3% 51

INTERNAL LOAD 0.0 0.0% 5.2 0.8%

TRIBUTARY INFLOW 0.4 5.2% 39.0 6.1% 100

ADVECTIVE INFLOW 6.9 92.6% 519.1 81.6% 75

NET DIFFUSIVE INFLOW 0.0 0.0% 64.7 10.2%

***TOTAL INFLOW 7.5 100.0% 636.5 100.0% 85

ADVECTIVE OUTFLOW 7.3 97.7% 540.8 85.0% 74

***TOTAL OUTFLOW 7.3 97.7% 540.8 85.0% 74

***EVAPORATION 0.2 2.3% 0.0 0.0%

***RETENTION 0.0 0.0% 95.7 15.0%

Hyd. Residence Time = 0.0511  yrs

Overflow Rate = 25.8  m/yr

Mean Depth = 1.3  m



Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

54 

Appendix C. Lake Winona water quality update 

The following graphs present water quality data for Lake Winona. Because of the extended time line of 

this TMDL report’s review, four additional years of data were collected after the TMDL was developed 

and the report was written. Table 27 and Figure 12 through Figure 14 summarize data at sites 102 and 

103. Data were averaged by day at each site before annual growing season means were calculated. In 

Figure 12 to Figure 14, the mean values for the two sites are offset for ease of comparison. 

Table 27. 10-year growing season means for Lake Winona, 2005–2014 compared to 2009–2018 
The averages were calculated as the average of the annual growing season means; the 2005–2014 averages differ slightly from 
those presented in Table 6.  

Basin 

(Monitoring station) 
Parameter 

Growing Season (June–September) Average 

2005–2014 2009–2018 

South Basin  

(21-0081-00-102) 

Total phosphorus (µg/L) 212 172 

Chlorophyll-a (µg/L) 179 136 

Secchi transparency (m) 0.46 0.48 

North Basin 

(21-0081-00-103) 

Total phosphorus (µg/L) 190 158 

Chlorophyll-a (µg/L) 165 129 

Secchi transparency (m) 0.41 0.44 

 

 
Figure 12. Growing season average phosphorus concentration, Lake Winona station 102 vs. 103, 2005–2018 

 



Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

55 

 
Figure 13. Growing season average chlorophyll-a concentration, Lake Winona station 102 vs. 103, 2005–2018 

 

 
Figure 14. Growing season average Secchi depth, Lake Winona station 102 vs. 103, 2005–2018 

 

 



Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

56 

Appendix D. Alexandria Lake Area Sanitary District NPDES Permit 

 



 

 

 

National Pollutant Discharge Elimination System/State Disposal System 

MN0040738 

 

 

Permittee: Alexandria Lake Area Sanitary District 

Facility name: Alexandria Lakes Area Sanitary District Wastewater Treatment Facility 

Receiving water: Lake Winona - Class 2B, 3C, 4A, 4B, 5, 6 water 

City: Alexandria County: Douglas 

Issuance date: November 15, 2020 

Expiration date: October 31, 2025 

The state of Minnesota, on behalf of its citizens through the Minnesota Pollution Control Agency (MPCA), authorizes the 
Permittee to operate a disposal system at the facility named above and to discharge from this facility to the receiving 
water named above, in accordance with the requirements of this permit. 

 

The goal of this permit is to reduce pollutant levels in point source discharges and protect water quality in accordance 
with the U.S. Clean Water Act, Minnesota statutes and rules, and federal laws and regulations. 

 

Although this permit is effective on the issuance date identified above, the limits and monitoring requirements are not 
effective until December 01, 2020. This permit expires at midnight on the expiration date identified above. 

 

Signature: Paul C. Scheirer  

 This document has been electronically signed. for the Minnesota Pollution Control Agency 

Paul C. Scheirer 

Supervisor 

Northeast/Northwest Regional Unit 

  Municipal Division 

Submit eDMRs 

Submit via the MPCA e-Services at  

https://rsp.pca.state.mn.us/TEMPO_RSP/Orchestrate.do?initiate=true 

 

Submit WQ reports to: 

Electronically: wq.submittals.mpca@state.mn.us 
Include Water quality submittals form: 
https://www.pca.state.mn.us/sites/default/files/wq-wwprm7-71.docx 

Questions on this permit? 

For eDMR and other permit reporting issues, use the 
directory listed at the bottom of the DMR page: 
https://www.pca.state.mn.us/water/discharge-
monitoring-reports 

 

https://rsp.pca.state.mn.us/TEMPO_RSP/Orchestrate.do?initiate=true
mailto:wq.submittals.mpca@state.mn.us
https://www.pca.state.mn.us/sites/default/files/wq-wwprm7-71.docx
https://www.pca.state.mn.us/water/discharge-monitoring-reports
https://www.pca.state.mn.us/water/discharge-monitoring-reports


Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

58 

Or, by mail: 

Attention: WQ Submittals Center 

Minnesota Pollution Control Agency 

520 Lafayette Road North 

St. Paul, MN 55155‐4194 

Whole Effluent Testing (WET) and Pretreatment Annual 
Reports must be mailed to the WQ Submittals Center 

For specific permit requirements, contact your compliance 
staff: https://www.pca.state.mn.us/water/wastewater-
compliance-and-enforcement-staff-contacts 

 
Wastewater Permit Program general questions, contact: 
MPCA, 651‐282‐6143 or 1‐800‐657‐3938. 

  

https://www.pca.state.mn.us/water/wastewater-compliance-and-enforcement-staff-contacts
https://www.pca.state.mn.us/water/wastewater-compliance-and-enforcement-staff-contacts


Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

59 

Table of Contents 

 

 Page 

 

1. Permitted facility description ................................................................................................................. 60 

2. Location map of permitted facility ......................................................................................................... 61 

3. Flow diagram .......................................................................................................................................... 62 

4. Summary of stations and station locations ............................................................................................ 63 

5. Permit requirements .............................................................................................................................. 64 

6. Submittal action summary ................................................................................................................... 104 

7. Limits and monitoring .......................................................................................................................... 108 

 

 



Permit issued: November 15, 2020 MN0040738 

Permit expires: October 31, 2025 Page 60 of 126 

 
 

Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

60 

1. Permitted facility description 
 

The Alexandria Lake Area Sanitary District Facility (Facility) is located at 2201 Nevada St SW, Alexandria, Minnesota 
56308-9152, Douglas County. 

 

The existing Facility consists of a main lift station, force main, influent screening, screenings washing and compaction, 
vortex grit removal and grit washing, two primary settling tanks, three fine pore ceramic diffuser aeration tanks, three 
secondary clarifiers, cloth media tertiary filtration, chlorination tanks, dissolved air flotation thickening of waste 
activated sludge, four aerobic digesters, centrifuge dewatering, and outfall pipeline. There are no known bypass points 
for the wastewater collection/treatment system. This is a Class A Facility. 
 
The Facility has a continuous discharge (SD 001) to Lake Winona (Class 2B, 3C, 4A, 4B, 5, 6 water), and has an average 
wet weather design flow of 4,700,000 gallons per day (gpd), with a five-day carbonaceous biochemical oxygen demand 
strength of 7,100 pounds per day (lbs/d). The system is also designed to treat up to 6,000 lbs/d of TSS, 210 lbs/d of TP, 
and 470 lbs/d of ammonia nitrogen.  
 
The collection system has 222 miles of gravity sewer, 52 miles of force main sewer, 119 lift stations, 48 grinder stations 
and 124 grinder residential systems. 

 

Changes to the facility may result in an increase in pollutant loading to surface waters or other causes of degradation to 
surface waters. If a change to the facility will result in a net increase in pollutant loading or other causes of degradation 
that exceed the maximum loading authorized through conditions specified in the existing permit, the changes to the 
facility are subject to antidegradation requirements found in Minn. R. 7050.0250 to 7050.0335. 

 

This Permit also complies with Minn. R. 7053.0275 regarding anti-backsliding. 

 

Any point source discharger of sewage, industrial, or other wastes for which a NPDES permit has been issued by the 
MPCA that contains effluent limits more stringent than those that would be established by Minn. R. 7053.0215 to 
7053.0265 shall continue to meet the effluent limits established by the permit, unless the permittee establishes that less 
stringent effluent limits are allowable pursuant to federal law, under section 402(o) of the Clean Water Act, United 
States Code, title 33, section 1342.] 

 



Permit issued: November 15, 2020 MN0040738 

Permit expires: October 31, 2025 Page 61 of 126 

 
 

Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

61 

2. Location map of permitted facility 

 



Permit issued: November 15, 2020 MN0040738 

Permit expires: October 31, 2025 Page 62 of 126 

 
 

Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

62 

3. Flow diagram 

 



Permit issued: November 15, 2020 MN0040738 

Permit expires: October 31, 2025 Page 63 of 126 

 
 

Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

63 

4. Summary of stations and station locations 
 

Station Type of station Local name PLS location 

SD 001 Effluent To Surface 
Water 

Surface Water Discharge T128N, R38W, S25, NW Quarter 

SW 
001 

Lake/Reservoir Lake Winona - Northeast 
Site 

T128N, R38W, S24 

SW 
002 

Lake/Reservoir Lake Winona - Southwest 
Site 

T128N, R38W, S25 

SW 
003 

Lake/Reservoir Lake Agnes T128N, R38W, S25 

WS 
001 

Influent Waste Influent Waste Stream T128N, R38W, S25, NE Quarter of the SW 
Quarter 

 



Permit issued: November 15, 2020 MN0040738 

Permit expires: October 31, 2025 Page 64 of 126 

 
 

Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

64 

5. Permit requirements 
 

SD 001 Effluent To 
Surface Water 

 

  Surface Discharge: Class A Major Facility Effluent Requirements 
 5.1.1 The Permittee shall submit a monthly DMR : Due by 21 days after the end of each 

calendar month following permit issuance. [Minn. R. 7001.0150, Subp. 2(B)] 
 5.1.2 Sampling Location. [Minn. R. 7001.0150, Subp. 2(B)] 
 5.1.3 Samples for Station SD 001 shall be collected from the outlet control structure prior to 

mixing with the receiving water. [Minn. R. 7001.0150, Subp. 2(B)] 
 5.1.4 The Permittee shall submit monitoring results in accordance with the limits and 

monitoring requirements for this station. If conditions are such that no sample can be 
acquired, the Permittee shall report "No Flow" or "No Discharge" on Discharge 
Monitoring Report (DMR) and shall add a Comments attachment to the DMR detailing 
why the sample was not collected. [Minn. R. 7001.0150, Subp. 2(B)] 

   
  Priority Pollutant Requirements 
 5.2.5 The Permittee shall monitor the effluent three times in the life of the permit for the 

following specified priority pollutants. Sampling events shall occur before the second, 
third, and fourth year following permit issuance and shall not be less than one year 
apart.  
 
Monitoring shall be for the organic priority pollutants identified under the volatile, acid, 
base/neutral, and pesticide fractions using EPA methods 624, 625 and 608 (40 CFR Part 
136, October 25, 1984) as listed in Table II of 40 CFR Part 122, Appendix D or any 
updates to those methods.  
 
The following priority pollutant total metals shall also be monitored using EPA methods 
found in Table IB of the current version of 40 CFR Part 136: antimony, arsenic, 
beryllium, cadmium, chromium, copper, lead, nickel, selenium, silver, thallium, and 
zinc. In addition, the Permittee shall monitor for total cyanide, total phenolic 
compounds, and hardness (total as CaCO3) using methods approved in the most recent 
update of 40 CFR part 136.  
 
Total Mercury shall be monitored by EPA method 1631E or the most recent update to 
this method, if not already required by the permit.  
 
Reporting limits for Priority Pollutant analyses shall be as close as analytically possible 
to the Class 2B chronic water quality standards. Total cyanide shall be monitored to the 
free cyanide water quality standard. The chromium reporting limit shall meet the 
chromium +6 water quality standard. [Minn. R. 7001] 

 5.2.6 The Permittee shall submit the first priority pollutant monitoring report : Due 1095 
calendar days before Permit Expiration Date. (By two years after permit issuance date). 
[Minn. R. 7001] 



Permit issued: November 15, 2020 MN0040738 

Permit expires: October 31, 2025 Page 65 of 126 

 
 

Lake Winona Nutrient TMDL • Final 2021 Minnesota Pollution Control Agency 

65 

 5.2.7 The Permittee shall submit the second priority pollutant monitoring report : Due 730 
calendar days before Permit Expiration Date. (By three years after permit issuance 
date). [Minn. R. 7001] 

 5.2.8 The Permittee shall submit the third priority pollutant monitoring report : Due 365 
calendar days before Permit Expiration Date. (By four years after permit issuance date). 
[Minn. R. 7001] 

   
  Chronic Toxicity Requirements 
 5.3.9 General Requirements. [Minn. R. 7001] 
 5.3.10 This permit does not include a chronic whole effluent toxicity limit; however the facility 

has a whole effluent toxicity testing monitoring requirement is required to conduct 
chronic toxicity tests for Surface Discharge Station SD 001. Results of chronic toxicity 
tests will be evaluated against a monitoring threshold value of 1.0 TUc. [Minn. R. 7001] 

 5.3.11 The Permittee shall submit annual chronic test battery results, the first test is due 6 
months after Permit issuance and annually thereafter. The Permittee shall submit 
annual chronic toxicity test battery results : Due 180 calendar days after Permit 
Issuance Date annually. [Minn. R. 7001] 

 5.3.12 Any test that exceeds 1.0 TUc shall be re-tested according to the Positive Toxicity 